WORLD INTELLECTUAL

PCT

International Bureau

'f’li{'\

PROPERTY ORGANIZATION

INTERNATIONAL APPLICATION PUBLISHED UNDER THE PATENT COOPERATION TREATY (PCT)

WO 99/44951

(22) International Filing Date: 3 March 1999 (03.03.99)

(30) Priority Data:
09/034,512
60/102,864

UsS
US

4 March 1998 (04.03.98)
2 October 1998 (02.10.98)

(71)(72) Applicant and Inventor: MANDT, Mikkel, G. [US/US];
550 West Flamingo Drive, Venice, FL 34185 (US).

(74) Agents: MYRICK, James, J. et al.; Welsh & Katz, Ltd., 22nd
floor, 120 South Riverside Plaza, Chicago, IL 60606 (US).

(51) International Patent Classification 0 : (11) International Publication Number:
CO2F 3720 Al _
(43) International Publication Date: 10 September 1999 (10.09.99)
[...]
Wastewater treatment and treated effluent goals and standards have
become increasingly stringent for the economical removal of wastewater components
such as total suspended solids (TSS), biological oxygen demand (BOD), nitrogen (as
nitrate and ammonia) and phosphorous from large volumes of municipal and
industrial wastewater. Activated sludge systems of either the continuous flow type in
which an influent stream is continuously treated and continuously discharged through
one or more treatment zones, or the sequencing batch reactor type in which a
continuous influent stream is sequentially treated and intermittently discharged, are
conventionally used for wastewater treatment. In such activated sludge treatment
systems, treatment microorganisms are concentrated in the treatment system in order
to more rapidly remove the wastewater impurities, including BOD, nitrogenous, and
phosphorous components of the wastewater. The highly diverse, mixed cultures
utilized in such activated sludge wastewater treatment systems for biological removal
of BOD, nitrogen and phosphorous include ordinary heterotrophs (which can
consume organic wastewater components to produce carbon dioxide and reduce BOD,
as well as mediate denitrification), autotrophs (which mediate nitrification in
consuming nitrogenous wastewater components) and phosphotrophs (which can
accumulate polyphosphates in consuming phosphorous-containing wastewater
components).

The various types of microorganisms in activated sludge cultures
typically utilize different nutrient, oxygenation and other conditions for optimum

removal of different wastewater components. The organic materials in the wastewater



WO 99/44951 PCT/US99/04744

10

15

20

25

30

are consumed by "activated sludge" microorganisms for both energy and cell
synthesis, driven by biological oxidation-reduction reactions involving transfer of
electrons from a wastewater component to be oxidized (the electron donor) to an
oxidizing material (the electron acceptor). Heterotrophic metabolism utilizes organic
wastewater components as electron donors, while autotrophic metabolism utilizes
inorganic wastewater components as electron donors. In aerobic systems in which the
wastewater is aerated, oxygen is utilized by "activated sludge" microorganisms as the
terminal electron acceptor. In anoxic systems, the oxygen is substantially depleted,
and "activated sludge" microorganisms utilize nitrates and nitrites as the primary
terminal electron acceptors. Under anaerobic conditions, oxygen, nitrate and nitrite
components are substantially depleted, and carbonates and sulfates serve as primary
terminal electron acceptors in the cell reactions (M.G. Mandt and B.A. Bell
"Oxidation Ditches", 169 pgs., 1982, Ann Arbor Science Publishers). It should be
noted that different microorganisms and/or metabolic pathways may predominate
under such different aerobic, anoxic and anaerobic conditions.

Sequencing batch reactors such as described in U.S. Patent 4,596,658
to Mandt, are conventionally utilized for wastewater treatment to provide high quality
effluent by subjecting a given volume of wastewater to a predetermined sequence of
different treatment steps in batch mode, in the same batch reactor equipment. In this
regard, a volume of wastewater may typically be introduced as a continuous or
discontinuous feed stream into a sequencing batch reactor treatment system and
subjected to extensive mixing and aeration for a predetermined period of time to
provide biological oxidation, consumption or other removal of wastewater
components. The mixing and aeration may subsequently be stopped and the
wastewater maintained in a quiescent state in the same treatment zone to permit
wastewater solids, including microbiological treatment organisms, to settle in the
reactor. A clarified portion of the treated wastewater may be subsequently removed
from the upper portion of the reactor, which in turn may be conducted to subsequent
treatment and discharge steps. Additional wastewater which is to be treated may then
be introduced into the sequencing batch reactor, and the cycle repeated. For many

wastewater treatment applications, sequencing batch reactors may provide a number



WO 99/44951 PCT/US99/04744

10

15

20

25

30

of advantages over older type continuous flow treatment systems in terms of expense,
physical area and operating energy requirements. However, although sequencing
batch reactors have proven to be efficient, flexible and economic wastewater
treatment systems, further improvements which could increase the processing
efficiency, and/or optimize treatment conditions, such as anoxic and aerobic treatment
conditions, for wastewater component removal would be desirable. Such improved
sequencing batch reactor methods and apparatus would be desirable which would be
simple and effective in operation, which would permit enhancement and synergistic
interaction of anoxic and aerobic treatment conditions for assisting wastewater
component removal, and which would enhance the utility and cost effectiveness of
sequencing batch reactors for wastewater treatment.

Accordingly, it is an object of the present invention to provide such
improved methods and apparatus and sequencing batch reactor systems which utilize
such methods and apparatus.

In many biological treatment plants treating municipal wastewater,
approximately 1 to 2% of the influent by volume exits the treatment process as dilute
waste sludge (WAS) requiring further treatment and/or disposal. The further
treatment and disposal of this 1 to 2% dilute waste sludge may represent a significant
part (e.g., up to 50%) of the total cost of wastewater treatment in a modern treatment
plant. In addition to the capital costs for tankage and equipment for sludge reduction,
dewatering, hauling, and ultimate disposal, there are significant continuing operating
costs for power, treatment chemicals, hauling and landfill fees. The continuing
operating costs for sludge reduction, dewatering, hauling and ultimate sludge disposal
may even constitute the most substantial portion of the cost in municipal wastewater
operating budgets. Furthermore, these costs have tended to increase in recent years
with increasing public and political opposition to hauling and disposal of sludge in
many localities, thereby limiting disposal sites and capacities.

Many conventional municipal wastewater treatment plants process
waste sludge by using anaerobic or aerobic digestion for pathogen and organic sludge
reduction in the waste sludge produced by suspended growth biological wastewater

treatment systems, such as the various continuous flow activated sludge systems,



WO 99/44951 PCT/US99/04744

10

15

20

25

30

sequencing batch reactor systems, and fixed growth biological systems including
trickling filters or rotating biological contactors. Regardless of the source, the waste
sludge (WAS) is typically dilute, generally less than 1-2% solids content by weight.
The total suspended solids (TSS) contained in such sludge consists of organic or
volatile suspended solids (VSS) and inorganic, inert or fixed suspended solids (FSS).
The organic fraction is typically about 70% of the total suspended solids and
comprises microorganisms, cellulose, bits and pieces of plastic, and other insoluble
organic compounds. Depending on influent constituents and the type of biotreatment
system used to treat the sewage, VSS will typically range from about 60% to 90% of
TSS. Most larger wastewater treatment plants, and substantially all small and
medium size wastewater treatment plants, use aerobic sludge digestion rather than the
more complex anaerobic digestion. In aerobic digestion, the waste sludge is held in a
tank or tanks where it is repetitively aerated and thickened by gravity settling and
decanting of supernatant. The supernatant may be recycled to the sewage processing
biotreatment plant. The remaining digested sludge is highly hydroscopic, and as a
practical limit generally cannot readily be thickened beyond 2-3% by weight solids
concentration.

The United States Environmental Protection Agency (the EPA)
recommends that the waste sludge be held and aerated long enough to destroy 38% of
the VSS conetnt in order to reduce pathogens and odor potential of the sludge, and to
produce a more stable sludge which is suitable for liquid hauling and land disposal or
further dewatering and processing. Dewatering may be accomplished by chemical
treatment using relatively large doses of expensive, synthetic polymers to counteract
the hydroscopic nature of the sludge, agglomerate the solids and allow further water
separation. Horizontal, solid-bowl centrifuges or belt filter presses are typically used
to mechanically separate water from the polymer-treated sludge, increasing solids
content of the sludge to typically 15 to 25% by weight. At this point, the sludge is
truckable and can be hauled to a landfill. Alternatively, sludge drying and
incineration or composting have been used to further process the sludge to reduce its

volume.



WO 99/44951 PCT/US99/04744

10

15

20

25

30

Achieving the U.S. EPA-recommended 38% reduction of VSS by
acrobic digestion typically requires considerable tankage, as well as extended aeration
contact or retention time. Tankage requirements may be, for example, about 25% to
50% of the tankage volume for the main sewage treatment system. In this regard, a
plant treating 1 million gallons per day (MGD) of municipal sewage containing 200
mg/l of BODS5 and 200 mg/g TSS in the influent may produce about 1700 pounds per
day of waste sludge. If the sludge is removed or "wasted" at 1% solids content,
roughly 20,000 gallons per day (gpd) of waste sludge must be wasted from the
treatment plant, which amounts to approximately 2% of the influent flow. Assuming
30 days sludge holding time is required for the aerobic digestion of the sludge to
insure removal of at least 38% of the sludge VSS, the required aerobic digestion
tankage of 600,000 gallons may approach or equal the tankage requirements for the
actual sewage treatment. Some states such as Iowa, which prohibit land application in
winter when the ground is frozen, require 180 days of sludge storage, which
significantly increases the tankage requirements. In this example, of the 1700 pounds
per day of sludge requiring aerobic digestion, roughly 70%, or 1190 pounds, may be
organic (VSS), leaving 510 pounds of inorganics or biologically inert materials which
cannot be biologically oxidized. If 38% of the VSS is consumed or destroyed, there
will still be roughly 738 pounds of VSS in the sludge. The digested sludge at that
point will be roughly 60% organic and 40% inorganic. Sludge is digested and
consumed (destroyed) by biological oxidation of organics and auto oxidation of
microbial biomass. If digested sludge leaves the digester at 1.5% solids content,
roughly 10,000 gallons per day, or 1% of the influent wastewater to the treatment
plant, must be wet hauled to land disposal or sent to further processing. Accordingly,
it is an objective of some embodiments of the present disclosure to provide treatment
systems which can substantially reduce the amount of sludge which must be disposed
of by landfill or further processing.

Other objectives of various optional embodiments of the present
disclosure are to provide treatment systems and processes which contain surface scum
and quiescently transfer wastewater, and/or which are capable of reducing the total

amount of sludge for disposal from about 1% or more to less than .011% by volume



WO 99/44951 PCT/US99/04744

10

15

20

25

30

of influent wastewater to be treated. A further objective of such embodiments is to
produce a stable, relatively inert byproduct having improved, "less sludge-like"
characteristics for ultimate disposal on site or in local landfills.

These and other objects of the disclosure (which may each be
independent of other objectives in different embodiments of the invention, or may be
combined with other objectives, particularly in preferred embodiments), will become
more apparent from the following detailed description and the accompanying
drawings.

Description of the Drawings

FIGURE 1 is a schematic process flow diagram of an embodiment of a
surge anoxic mix, sequencing batch reaction process in accordance with the present
invention in which wastewater is treated in interacting anoxic and aerated batch
treatment zones;

FIGURE 2 is a schematic process flow diagram of another
embodiment of the present invention similar to that illustrated in FIGURE 1, in which
mixed liquor from one surge anoxic mix zone alternately interacts with two aerated
batch reaction and decantation zones,

FIGURE 3 is a plan view of a dual treatment reservoir sequencing
batch reactor wastewater treatment plant, utilizing a surge anoxic mix treatment
design in accordance with an embodiment of the present invention;

FIGURE 4 is a cross sectional side view, partially broken away, of the
surge anoxic mix, sequencing batch wastewater treatment plant of FIGURE 3 taken
through line A-A;

FIGURE 5 is a cross sectional side view of the surge anoxic mix
chamber and the sequencing batch reaction chamber of the treatment plant of
FIGURE 3 taken through line B-B of FIGURE 4,

FIGURE 6 is a plan view of another embodiment of a sequencing
batch reactor system of compact design in which a single surge anoxic mix chamber
interacts with a single sequencing batch aeration and decanter chamber;

FIGURE 7 is a cross sectional view of the sequencing batch reactor

system of FIGURE 6 taken through line A-A;



WO 99/44951 PCT/US99/04744

10

15

20

25

30

FIGURE 8 is a cross-sectional side view of an embodiment of an
improved surface skimming and intertank flow baffling and diffusion device for
wastewater treatment systems, such as the surge anoxic mix systems illustrated in
FIGURES 1-7;

FIGURE 9 is a perspective view of the flow baffling and quiescent
diffusion apparatus of FIGURE §;

FIGURE 10A is a plan view of the flow baffling and quiescent
diffusion apparatus of FIGURE 9 during high flow conditions during a decant step in
the operation of a surge anoxic mix wastewater treatment system;

FIGURE 10B is a plan view of the device of FIGURE 9 during the
interact step of a surge anoxic mix treatment system;

FIGURE 11A is a schematic flow diagram depicting a typical solids
balance for a conventional wastewater treatment system;

FIGURE 11B is a schematic flow diagram depicting a solids balance
for certain embodiments of systems in accordance with the present disclosure;

FIGURES 12A, and 12B represent, respectively, schematic flow
diagrams of integrated surge anoxic mix systems with recyclic anaerobic sludge
reduction, and Figures 12C and 12 D represent independent sludge reduction systems,
utilizing anaerobic recyclic pretreatment, and including such sludge reduction systems
with inorganic content removal,

FIGURE 13 is a cross sectional side view of a sludge reduction system
useful in flow processing designs such as those of FIGURE 12; and

FIGURE 14 is a top view of a sludge reduction system useful in flow
processing designs such as those of FIGURE 12.

Summary of the Invention

Generally in accordance with the present invention, sequencing batch
reaction wastewater treatment methods and apparatus are provided which utilize
interacting anoxic mix and sequencing batch aerobic reaction zones for treating
wastewater to reduce its solids content, biological oxygen demand and nitrogenous
content, through the use of separate, sequentially interacting anoxic and aerobic

treatment zones. In accordance with such methods, influent wastewater to be treated



WO 99/44951 PCT/US99/04744

10

15

20

25

30

may be introduced into an anoxic waste liquid treatment zone containing waste solids
including treatment microorganisms. Typically, the overall cycle time for carrying
out the sequential processing step of the treatment cycle will be less than 20 hours,
[...]
introduced into the anoxic treatment zone 1208, where it undergoes anoxic treatment
to consume soluble organic materials and release nitrogen, and is pumped to the
aerobic treatment zone 1210 by pump 1212 as an anoxic stream 1214. As previously
described, the waste liquor in the aerobic treatment zone 1210 is subjected to periodic
aerobic treatment, recycle to the anoxic zone, settling and decantation of a clarified,
treated effluent stream 1216. The anoxic 1208 and aerobic 1210 zones are integrated
with the anaerobic zone 1204 by recycling of a waste liquor stream 1222 to the
anaerobic zone 1204 from the anoxic and/or aerobic zones, as previously discussed,
particularly in connection with FIGURE 11B. In order to concentrate the VSS for
biodegradation, a screen 1218 separates relatively larger, solid, inert materials such as
pieces of plastic which will not be biodegradable, and removes them as a relatively
inert output component 1220. The screened waste liquor stream 1224 is returned to
the anaerobic zone as shown in FIGURE 12A. In the anaerobic zone 1204, a portion
1226 of the settled solids at the bottom of the anaerobic zone is periodically pumped
through a grit separator cyclone1228, which may be of conventional design such as
the model # FHG1 Hydrogrit (TM) grit separator of FLUIDYNE Corporation of
Cedar Falls Iowa , and is returned to the anaerobic zone in a relatively quiescent
manner. The grit stream 1230 which is removed by this treatment will be relatively
high in inorganic components such as sand and clay, which are more readily
dewatered and disposed of in the landfill than wastewater filter cake. Such separator
screen and grit cyclone treatment may be applied at various other streams in the
integrated system. The organic sludge VSS components are retained in the system for

extended sludge reduction, but excess sludge may be periodically removed in



WO 99/44951 PCT/US99/04744

10

15

20

25

30

-54 -

accordance with conventional practice when necessary. A dual surge anoxic mix
treatment system like that of FIGURES 2 and 3, with sludge reduction processing
design, is similarly shown in FIGURE 12B. The wastewater influent stream 1252 is
introduced to an unstirred anaerobic treatment tank 1254, which discharges to a single
anoxic tank 1256 interacting with two aerobic tanks 1258, 1260. Waste liquor from
the anoxic tank 1256 is recycled to the anaerobic tank through screens 1262, 1264 to
remove larger, non-biodegradable materials, and the anaerobic solids may be cycled
through an inorganic grit separator 1266 to remove FSS 1268, as previously
discussed.

For small treatment plants, the anaerobic zone can also be used for
pretreatment by trapping trash and grit, and washing them for ultimate disposal.
Larger plants may generally utilize separate pretreatment. In this regard, such
systems may accordingly have an additional pretreatment tank to which sludge is
recycled, and which discharges to the anoxic mix tank. The sludge in the tank may be
recycled through a screen and/or cyclone filter to remove inert solids, as described
and shown in FIGURES 12-14.

Treatment systems in accordance with the present invention can also
be used for treatment and reduction of sludge from existing or separate biotreatment
plants. In this application, the preferred embodiment incorporates continuous or
periodic sludge screening and inorganics removal, to remove and concentrate
inorganics and substantially completely oxidize the remaining organic sludge. As
shown in FIGURE 12C (Sludge Reduction System, and SRS with inorganic removal),
waste sludge or mixed liquor 1282 from the biotreatment plant or sludge holding
tanks 1284 may be passed through a fine screen (0.010 to 0.100 slot opening) 1286
and all or part of the screened sludge is introduced into the unstirred anaerobic zone
1288. The balance is recycled to the biotreatment plant and/or aerobic digester 1290.
A recycle pump 1292 takes inorganic containing sludge from the anaerobic or anoxic
zone and passes it through a cyclone 1294 to continuously remove the inorganics.

The fine screen removes bits and pieces of plastics, which may be organic in nature
but resistant to biodegradation and therefor may be regarded as being essentially inert.

The fine screen may also remove larger inorganic particles. The hydrocyclone may



WO 99/44951 PCT/US99/04744

10

15

20

25

30

- 55 -

remove inorganic particles as fine as 25 microns in major dimension. The rejects
from the screen and hydrocyclone are essentially dewatered with solids concentrations
of 50% or more. The continuous removal of inorganics allows additional room for
the remaining organic solids in the anaerobic treatment zone 1288, allowing
additional processing time and biodegradation. Given adequate time and conditions
the organic sludge is ultimately substantially consumed and destroyed. The principal
residual products then become the screenings and removed inorganics, which are
suitable for collection in dumpsters for ultimate land fill disposal. Since the
screenings and inorganic solids have gone through biotreatment, they are relatively
stable and unobjectionable for landfill purposes. Similarly illustrated in FIGURE 12D
is an independent sludge reduction system adapted to use surge anoxic mix sequential
batch reaction systems as described herein, to process waste sludge 1281 from
conventional biotreatment or sludge holding tank 1283. As shown, the waste sludge
may be first screened to separate larger nonbiodegradable components such as plastic
pieces, for disposal to a portable dumpster or other receptacle, and introduced directly
into the anoxic (or anaerobic) treatment tank 1285 of a sludge reduction system also
comprising a relatively quiescent anaerobic treatment tank 1287, and an aerobic
treatment tank 1289. The waste liquor is recycled through a grit cyclone from the
anoxic 1285 and/or aerobic tank 1289 to the anaerobic treatment tank, after
clarification of effluent 1292 from the tank (which can be introduced as influent
wastewater to a wastewater treatment system). The inorganic grit component is
relatively benign for disposal purposes, and its removal permits more efficient
bioprocessing of the anaerobic treatment tank, where the inorganic grit would
otherwise accumulate. In the independent sludge reduction system of FIGURE 12D,
the waste sludge 1281 introduced into the system typically has a relatively high solids
content (e.g., at least about 0.2% by weight solids), and the system is particularly
adapted to reduce the VSS components of the sludge. In this regard, the recycle flow
rate of the waste liquor pumped from the aerobic tank 1289 (or the anoxic tank 1285)
will typically be at least about 50 percent of the flow rate of waste sludge 1281
introduced into the anoxic (or anaerobic) tank for processing. For municipal

wastewater sludge, this recycle flow rate may desirably be in the range of from about



WO 99/44951 PCT/US99/04744

10

15

20

25

30

- 56 -

0.5 to about 5 times the influent flow of waste sludge 1281. The anaerobic tank 1287
will typically constitute from about 20 to about 60 percent of the total volume of the
anaerobic, anoxic and aerobic tanks 1285, 1287, 1289. Similarly, the anoxic tank
1285 will typically comprise from about 10 to about 40 percent, and the aerobic tank
1289 will typically comprise from about 20 to about 60 percent of the total
processing, or tankage, volume of the anaerobic, anoxic and aerobic tanks together, in
order to maximize the sludge reduction capability of the system.

Assuming substantially all of the inorganic suspended solids are
removed and disposed of at 50% solids content, and that there are 10% residual
organic solids at 5% solids concentration, a total of only about 400 gpd of residuals
require ultimate disposal from the 1 MGD example above. This is well below 0.1%
of influent flow, and represents better than a 10 to 1 reduction in residuals for ultimate
disposal as compared to conventional, standard wastewater treatment systems.

Illustrated in FIGURES 13 and 14 is an independent sludge reduction system
(SRS) 1300 which is used in conjunction with an adjacent wastewater treatment
system (partially shown in FIGURE 13) to reduce the total waste sludge output from
the wastewater treatment system. As shown in FIGURE 13, which is a top view of
the SRS system 1300 adjacent a sequential batch reactor tank 1302 of the wastewater
treatment system, and adjacent separate conventional aerobic digestor tank 1304 for
the wastewater system.

The sludge reduction system 1300 comprises an anaerobic tank 1308, an
anoxic tank 1310 and an aeration tank 1312 shown approximately to scale, which are
generated as previously described. The aeration tank 1312 is both mixed and aerated
by jet aspirators 1314 and can receive and process waste sludge from either or both of
the aerobic digestor 1304 by appropriately introducing the sludge in the system. In
this regard, waste sludge 1306 from the SBR tank 1302 or the aerobic digestor 1301,
may be introduced into the covered anaerobic treatment tank 1308 through a screen
1316 which filters out larger, generally inert particles. The screen 1316 may
discharge into any of the tanks 1308, 1310, 1312, but preferably the anaerobic or
anoxic tank. The heavy settled solids from the bottom of the anaerobic tank 1308,
which will typically have high inorganic content, may be pumped through a grit



WO 99/44951 PCT/US99/04744

-57-

cyclone 1318 for grit removal and return to the anaerobic treatment tank or the
aerobic digestor.
While the present invention has been described with respect to
particular embodiments of apparatus and methods, it will be appreciated that various
5  modifications and adaptations may be made based on the present disclosure and are

intended to be within the scope of the accompanying claims.



WO 99/44951 PCT/US99/04744

-58 -

WHAT IS CLAIMED IS:

1. A cyclic method for treating wastewater to reduce its solids
content, biological oxygen demand (BOD) and nitrogenous content, comprising the
steps of:

introducing influent wastewater to be treated into an anoxic waste
liquid treatment zone containing waste solids including treatment microorganisms
under anoxic conditions;

introducing wastewater and treatment microorganisms from said
anoxic waste liquid treatment zone into an aerobic sequencing batch aeration
treatment zone containing waste solids including treatment microorganisms under
aerobic conditions;

mixing and aerating the waste liquid in the aerobic sequencing batch
aeration treatment zone to reduce the biological oxygen demand of the wastewater
and to convert at least a portion of the nitrogenous wastewater components to
inorganic nitrate or nitrite components;

introducing and mixing a waste liquid and treatment microorganisms
from the sequencing batch aeration zone into the anoxic mix treatment zone, to
provide nitrate or nitrite oxidizing components for the anoxic treatment
microorganism metabolism and to convert the nitrate or nitrite components to
nitrogen for removal from the wastewater;

subsequently maintaining the waste liquid in the aerated treatment
zone in a quiescent state for a settling period to form a clarified upper layer and a
stratified lower layer containing waste solids including treatment microorganisms;
and

removing a predetermined portion of the clarified upper layer from the
sequencing aeration treatment zone as a treated effluent stream having reduced solids

content, BOD and nitrogenous content with respect to said influent wastewater.



WO 99/44951 PCT/US99/04744

-59.

2. A method in accordance with Claim 1 wherein the influent
wastewater to be treated is substantially continuously introduced into the anoxic waste
liquid treatment zone, and

wherein the ratio of the volume of the anoxic waste liquid treatment
zone to the volume of the aerobic sequential batch treatment zone is in the range of

from about 0.2:1 to about 1:1.

3. A method in accordance with Claim 2 wherein the introduction
of wastewater and treatment microorganisms from the anoxic waste liquid treatment
zone to the aerobic sequencing batch treatment zone and the introduction of
wastewater and treatment microorganisms from the sequencing batch aeration zone to
the anoxic mix treatment zone are each carried out at a rate of at least about 0.2 of the

total volume of the anoxic mix zone and the sequencing batch aeration zone per hour.

4. A method in accordance with Claim 1 utilizing a repetitive
sequence of the following steps:

a fill step in which the influent waste water is introduced into the
anoxic mix zone and pumped from the anoxic mix zone into the aerobic sequencing
batch aeration treatment zone until a predetermined upper liquid level is reached in
the aerobic sequencing batch reaction zone;

an interaction step in which the waste liquid is aerated in the aerobic
sequencing batch aeration treatment zone while aerated liquid from the aerobic zone
containing nitrate or nitrite components is introduced into the anoxic zone, and anoxic
waste liquid from the anoxic zone is introduced into the aerobic zone;

a settling step in which influent wastewater is introduced into the
anoxic treatment zone while the waste liquid in the aerobic zone is maintained in a
quiescent condition without substantial mixing, aeration or introduction of wastewater
from the anoxic zone, to provide an upper zone of clarified wastewater, and

a decantation step in which clarified effluent is withdrawn from the

clarified upper zone of the aerobic treatment zone.



WO 99/44951 PCT/US99/04744

- 60 -

5. A method in accordance with Claim 4 wherein during said
interaction step, anoxic waste liquid from the anoxic zone is introduced into the
aerobic zone, and aerated liquid from the aerobic zone is introduced into the anoxic

zone, at a rate of at least 0.1 of the total volume of the anoxic zone per hour.

6. A method in accordance with Claim 3 in which the fill step is
carried out for about 0.1 to about 2 hours, the interaction step is carried out for about
0.1 to about 2 hours, the settling step is carried out for about 0.5 to about 1 hour, and
the decantation step is carried out for about 0.1 to about 2 hours, and the total

treatment cycle is carried out for about 1 to about 12 hours.

7. A method in accordance with Claim 4 further including an
aeration reaction step after the interaction step and before the settling step, in which
the influent is introduced into the anoxic mixing zone, and the aerobic treatment zone
is mixed and aerated without introduction of wastewater from the anoxic mix zone

into the aerobic treatment zone.

8. A method in accordance with Claim 1 wherein a portion of
wastewater solids are removed from the aerobic treatment zone during or after

decantation of clarified effluent, and before completion of the filling step.

9. A method in accordance with Claim 1 in which anoxic
wastewater is sequentially transferred from the anoxic mix zone to a plurality of

aerobic treatment zones.

10. A multi-chamber sequencing batch reactor for wastewater
treatment comprising:

an anoxic surge reaction tank,

an anoxic reaction tank inlet for introducing wastewater to be treated

into the anoxic reaction tank;



WO 99/44951 PCT/US99/04744

-61 -

an aeration reaction tank for mixing and aerating wastewater and
wastewater treatment microorganisms;

aeration means for acrating wastewater in the aerobic reaction tank,
decantation means for withdrawing liquid from the top of the aerobic reaction tank;
and means for introducing wastewater from the aerobic reaction zone to the anoxic

mix treatment tank.

11. A multi-chamber anoxic mix, sequencing batch wastewater
treatment apparatus in accordance with Claim 8, wherein the means for transferring
wastewater from the anoxic mix tank to the sequencing aeration tank is a pump
having a pumping capacity of at least about 0.1 times the anoxic mix tank volume per